

# TEST SUMMARY CERTIFICATE

## RESLO

Date: December 2015

### Background:

RESLO has undergone significant research and development as well as specification testing and compliance testing. This certificate summarises the results obtained from all of these tests.

### Summary of Test Results:

Parameter	Result	Tested By	Compliance
Resistivity ( $\Omega m$ )	0.53	University of Tasmania, Solux Pty Ltd	AS 2239-2003
Particle Size Distribution		Allison Laboratories	AS 2239-2003
Field Trials: <ul style="list-style-type: none"> <li>• Period (yrs)</li> <li>• Resistance reduction (%)</li> </ul>	9 > 60	University of Tasmania, Solux Pty Ltd	AS 2239-2003
Corrosion Performance (Linear Polarisation Resistance, $\Omega m^2$ )	Copper: Approx. 18 (aggressive test) Stainless Steel: Approx. 75 Excellent (minimum is $\sim 8 \Omega m^2$ )	Monash University	IEC 62561-7

Further details about any of the tests and the results can be provided by LPI upon request.

.....  
**Dr Franco D'Alessandro, B.App.Sc., B.Ed., Ph.D., SMIEEE, MIEAust, GAICD**  
**Chief Technology Officer**  
**Lightning Protection International Pty Ltd**